
WATER 
TREATMENT 
PLANT AND 
RESERVOIR

CITY OF

ASHLAND

WATER QUALITY ANALYSIS AND 
TREATMENT PROCESS SELECTION
PROJECT NO. 217002 November │2017



City of Ashland
Water Quality Analysis and 

Treatment Process Selection 

November 2017 

Prepared by: 

ta KELLER
� associates 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page i 

TABLE OF CONTENTS 

List of Abbreviations 
Executive Summary 
Section 1 – Introduction 

1.1  Project Purpose ...................................................................................... 1-1 
1.2 Funding .................................................................................................. 1-1 
[...]

Tables 
Table 5.1 10 MGD DAF Train Dimensions and Design Criteria 
Table 5.2 10 MGD DAF Equipment List 
Table 5.3 10 MGD Trident Train Dimensions and Design Criteria 
Table 5.4  10 MGD Trident Equipment List 
Table 5.5  10 MGD ACTIFLO Train Dimensions and Design Criteria 
Table 5.6 10 MGD Sand Ballasted Clarification Equipment List 
Table 6.1  Log Removal Requirements for Surface Water Treatment Filtration Credits                          

and Disinfection Requirements 
Table 6.2   Treatment Credit and Remaining Disinfection Requirement                                   

– Conventional Filtration 
Table 6.3 Treatment Credit and Remaining Disinfection Requirement   
 – Direct Filtration 
Table 6.4  Treatment Credit and Remaining Disinfection Requirement  
 – Membrane Filtration 
Table 6.5 Filtration Options Summary  
Table 7.1 Granular Activated Carbon System Equipment and Quantity 
Table 7.2 Ozone System Equipment 
Table 7.3 Granular Activated Carbon Biofiltration System Equipment and Quantity 
Table 8.1 Impact of Filtration on Disinfection Cost 
Table 10.1 Permitting 
Table 11.1 Summary of Alternatives and Major Treatment Processes 
Table 11.2 Evaluation Criteria and Weightings 
Table 11.3 Affordability Alternative Rating 
Table 11.4 Life-Cycle O&M Cost Alternative Rating 
Table 11.5 Treatment Performance Alternative Rating 
Table 11.6 Automation Alternative Rating 
Table 11.7 Maximum Capacity Alternative Rating 
Table 11.8 Compact Footprint Alternative Rating 
Table 11.9 Ease of Expansion Alternative Rating 
Table 11.10 Sustainability Alternative Rating 
Table 11.11 Alternative Scores 

 

Appendices 
Appendix A – Water Quality Summary and Review 
Appendix B – Regulatory Review and treated QA Goals 
Appendix C – Additional Water Quality Data Gaps and Sampling 
Appendix D – UV Peroxide Technology Review 

 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page iii 

LIST OF ABBREVIATIONS 

ACH aluminum chlorohydrate 

alum aluminum sulfate hydrate 

AWWA American Water Works Association  

BW backwash 

oC degrees Celsius 

CaCO3 calcium carbonate 

CE categorically exempt 

CO2 carbon dioxide 

cf cubic feet 

Cl2 chlorine 

CMU concrete masonry unit 

CPU central processing unit 

CT disinfectant concentration times contact time 

DBP disinfection by‐product 

D/DBP Disinfectants/Disinfection By‐Products 

DEQ Oregon Department of Environmental Quality  

DIC dissolved inorganic carbon 

DO dissolved oxygen 

DOC dissolved organic carbon 

DSL Department of State Lands 

EA Environmental Assessment 

EIS Environmental Impact Statement 

EPA Environmental Protection Agency 

ESA Endangered Species Act 

F fluoride 

Fe iron 

FE filter effluent 

FERC Federal Energy Regulatory Commission 

FLR filter loading rate 

FRP fiberglass‐reinforced plastic 

ft feet 

FTW filter‐to‐waste 

GAC granular activated carbon 

GACE granular activated carbon effluent 

gph gallons per hour 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page iv 

gpm gallons per minute 

gpm/sf gallons per minute per square foot  

hp horsepower 

HRT hydraulic residence time 

HSPS high‐service pump station 

IBC International Building Code 

I&C Instrumentation and Controls 

IESWTR Interim Enhanced Surface Water Treatment Rule  

IFC International Fire Code 

I/O Input/Output 

kW kilowatt 

LCR Lead and Copper Rule 

L/d depth‐to‐diameter ratio 

LT2ESWTR Long Term 2 Enhanced Surface Water Treatment Rule  

MCL Maximum Contaminant Level 

MG million gallons 

mgd million gallons per day 

mg/L milligrams per liter 

µg/L micrograms per liter 

MIB methylisoborneal 

Mn manganese 

MRDL Maximum Residual Disinfectant Level  

NaOH sodium hydroxide 

NEPA National Environmental Policy Act 

ng/L nanograms per liter 

NGVD National Geodetic Vertical Datum 

NMFS National Marine Fisheries Service 

NOM natural organic matter 

NPDES National Pollutant Discharge Elimination System  

NPW net present worth 

ODFW Oregon Department of Fish and Wildlife  

OHA Oregon Health Authority 

OSSC Oregon Structural Specialty Code  

OWRD Oregon Water Resources Department  

PAC powdered activated carbon 

PCTP Pony Creek Treatment Plant 

PLC Programmable Logic Controller 

PP&L Pacific Power and Light 

PPS Pilot Plant Study 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page v 

PRV Pressure Reducing Valve 

PS Pump Station 

Report Conceptual Design Report 

scfm standard cubic feet per minute 

SCADA Supervisory Control and Data Acquisition  

SCM streaming current monitor 

sf square feet 

SH Sodium Hydroxide 

SHPO State Historic Preservation Office 

SPM Sodium Permangante 

T&O taste and odor 

TAP Talent/Ashland/Pheonix 

TID Talent Irrigation District 

TOC total organic carbon 

TSS total suspended solids 

TM technical memorandum 

UBC Uniform Building Code 

UBWV unit backwash volume 

UFRV unit filter run volume 

UPC Upper Pony Creek 

USACE U.S. Army Corps of Engineers 

USFWS U.S. Department of Fish and Wildlife Services 

UV ultraviolet 

UVA ultraviolet absorbance at 254 nm 

V volts 

VFD variable frequency drive 

WTF Water Treatment Facility 

WTP Water Treatment Plant 

WWW waste wash water 
 



November 2017   WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION 

 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page ES-1 

EXECUTIVE SUMMARY 

This report contains the evaluations, analyses, and decision‐making methodology to select a 
recommended water treatment process for a new Water Treatment Plant (WTP).  The process 
selection and recommendations presented in this report assume that the City of Ashland 
relocates the treatment plant out of the existing canyon, consistent with previous 
recommendations.  Through a separate future planning effort, the City intends to reevaluate 
continued use and upgrades of the existing treatment plant. For the purpose of this evaluation, the 
new WTP would be designed for an ultimate production capacity of 10 million gallons per day 
(mgd), which should treat the water needed to meet the City’s demands for the next 20 years.  
The plant will likely need to be developed in multiple phases due to funding limitations.   

Through a parallel related effort, a siting study was completed, identifying what is referred to as the 
Granite Low site as the preferred treatment plant site should the City move forward with relocating 
the plant (refer to  Technical Memorandum, Siting Study).  For this site, raw water from Reeder 
Reservoir will be obtained from the existing powerhouse tailrace and conveyed to the new WTP 
through what is referred to as the existing Talent Irrigation District (TID) pipeline.  TID raw water will 
also be supplied from the Terrace Street pump station.  Raw water pressures will be approximately 
60 psi entering the Granite Low site, suggesting that a pressurized treatment process that can 
retain this hydraulic grade will have both cost and energy conservation benefits, estimated to be 
$1,018,000 in conserved energy expressed as 20-year present worth cost. 

In addition to supplementing / replacing the existing plant, the new plant will improve finished 
water quality by reducing taste and odor concerns, and protecting the community against algal 
toxins. The recommended treatment improvements are based on costs, applicability to the source 
water quality conditions, environmental sustainability, and operational flexibility and simplicity. 
Other factors were also considered, including site constraints and maintaining space for potential 
future improvements. 

In summary, the proposed raw water supply and treatment improvements are recommended to 
include the following elements, where some improvements can be deferred after the initial 
expansion increment based on water quality and capacity needs: 

Raw Water Supply 

 Connect to the powerhouse tailrace for raw water supply 

 Repurpose the TID pipeline to reverse flow direction in the southern portion of the TID 
line and carry raw Reeder Reservoir water from the existing tailrace north to the new 
WTP; the northern end of the pipeline would be used to convey TID water from the 
Terrace Street pump station south to the new WTP location at the Granite Low site. 

Treatment Processes 

 Pre‐oxidation with sodium permanganate to oxidize / precipitate iron and manganese, if 
present (chemical feed to raw Reeder water likely to be located at the existing plant; could 
use existing permanganate system if desired by operators). 

 Sodium hydroxide for pH increase to accelerate iron / manganese precipitation and 
increase alkalinity (chemical feed to raw Reeder water likely to be located at the existing 
plant; could use existing sodium carbonate feed system if desired by operators). 



November 2017   WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION 

 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page ES-2 

 Aluminum chlorohydrate coagulation to precipitate color and naturally-occurring organic 
matter (NOM) for removal by filtration. 

 Carbon dioxide for pH decrease to improve color and NOM removal while maintaining 
alkalinity (optional). 

 Pressurized membrane filtration to remove coagulated NOM, iron, manganese, and algae. 

 Granular activated carbon (GAC) to remove residual taste and odor causing compounds 
(Geosmin), organics, and algal toxins. 

 Designed for future addition of ozone with installation deferred. 

 UV disinfection for inactivation of pathogens. 

 Chlorine addition for distribution system disinfectant residual. 

 Backwash supply from the pressurized distribution system. 

 Backwash waste and spent chemical cleaning solutions to equalization and discharge to 
sanitary sewer. 

The proposed raw water supply and treatment processes are described further in this report.  

 



November 2017  WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 1-1 

 SECTION 1 - INTRODUCTION 

1.1 Project Purpose 
The existing City of Ashland water treatment plant (WTP) is aging, is in a hazardous 
flood zone, and does not have adequate treatment processes to protect the community 
from algal toxins or to remove tastes and odors that occur in summer.  The City has 
worked over the last decade to plan and obtain financing to replace the existing water 
treatment plant.  The City’s planning efforts have included master planning, coordination 
with the public, the Ashland Water Citizen Advisory Committee (AWAC), the City 
Council, and relevant State of Oregon Agencies.  Rates and funding for the needed 
projects are now in place.  This report continues the planning effort by reviewing and 
selecting treatment processes for Ashland’s new Water Treatment Plant. 

1.2 Funding 
This project is funded in part through the Safe Drinking Water Revolving Loan Fund 
which is co-administered by the Oregon Business Development Department – 
Infrastructure Finance Authority and the Oregon Health Authority – Drinking Water 
Program.   

1.3 Related Projects and Studies 
There are several related projects that impact the new Ashland WTP. Chapter 2 
discusses the geographic relationship between the projects that are described below. 

Terrace Street Pump Station Renovation 

This pump station conveys water from the Talent Irrigation District (TID) canal to the 
existing WTP.  The pump station is being renovated to improve safety, address deferred 
maintenance, and to add the capability to pump water to and through the new WTP.  
Decisions on the new WTP location and treatment process impact the Terrace Street 
Pump Station renovations. 

Park Estates Pump Station Renovation 

This pump station pumps water from Crowson I storage reservoir to Crowson Pressure 
Zones 7 and 8.  This pump station is being renovated to improve efficiency, provide fire 
protection, address deferred maintenance, and also to allow the full volume of stored 
water in Crowson I Reservoir to be utilized.  This pump station provides the City access 
to this additional estimated 1 million gallons (MG) of finished water, reducing the amount 
of additional new storage required. 

New Crowson II Finished Water Storage 

A new Crowson II finished water storage reservoir is being considered and could be co-
located with the new WTP.  However, the City may defer construction of Crowson II in 
favor of increasing the budget for water treatment and obtaining more initial treatment 
capacity.  This may allow the City to abandon the existing WTP at the end of Phase 1 
construction of the new plant, providing efficiency benefits for the City.  The sizing of a 
potential new Crowson II reservoir is being addressed with the ongoing water master 



November 2017  WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 1-2 

planning efforts.  If built, Crowson II could also serve as the chlorine disinfection contact 
basin (if required) for the new WTP and provide plant wash water.  The sizing and 
design of Crowson II should be addressed in future preliminary design efforts. 

Existing TID Pipeline Condition Assessment 

The TID pipeline runs from the Terrace Street Pump Station to the existing WTP and is 
directly adjacent to the potential sites for the new plant.  Efforts are underway to assess 
the condition of the TID pipeline to determine if it can be used feasibly to deliver raw 
water, saving the City money.  The concept is to repurpose the southern portion of the 
TID pipeline to flow Reeder Reservoir raw water from the existing plant location north to 
the new WTP.  The function of the northern portion of the TID pipeline would remain as-
is, flowing raw water from the TID canal to the south, but the pipeline would be 
intercepted at the new WTP.  Repurposing this pipeline will save the City money by 
reducing the capital expenses of the project.  Keller Associates has completed an 
evaluation of the TID Pipeline (see 2017 Technical Memorandum titled, “Ashland Water 
Treatment Plant, Talent Irrigation District (TID) Pipeline Repurposing Evaluation”), in the 
which continued use of the pipeline for service to the Granite Low treatment site is 
recommended for the interim period until the plant can be expanded and the existing 
WTP abandoned, thus allowing the use of the newer 30-inch finish water pipeline to 
serve as the dedicated raw water supply for the Reeder Reservoir water source.  

WTP Site Selection Study 

A parallel effort to this process selection study, is a site selection study for the new WTP 
and Crowson II reservoir.  There were three primary sites under consideration, the 
Concrete Pit, the Granite Pit, and the Asphalt Pit sites.  The Concrete and Asphalt Pit 
sites are on the east side of Ashland Creek, while the Granite Pit is on the west side, 
with all sites being just south of the City, at the south end of Lithia Park.  The City owns 
all of the sites.  At the Concrete and Granite Pit sites, there are site options with different 
elevations, referred to as low plant and high plant options, that were considered. These 
site descriptions are discussed in detail in the Water Treatment Plant Siting Study that is 
a companion document t this study. The Asphalt Pit site could only support a low plant 
option due to the constraints of the site.  This site selection effort is further described in 
this report due to the impact that it has on the treatment process evaluation. Through 
this process, the City selected the Granite Pit Low site for the new WTP. 

Membrane Filtration Equipment Manufacturer Request for Qualifications 
[...]
pumped mixing system nozzle.   

 



November 2017   WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 4-1 

Figure 4.1: Proposed System Flow Schematic Diagram 

 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-1 

SECTION 5 – COAGULATION - CLARIFICATION 

This section describes coagulation and clarification processes that could be incorporated 
into the new WTP.   

In general, it is anticipated that membrane filters would be preceded by autostrainers 
and coagulation only and not clarification.  The reason for this is that the water source is 
relatively low in turbidity. In addition, it will preserve capital budgets, maximize capacity, 
and obtain effective processes to control taste / odors and algal toxins.  It is anticipated 
that City operators will continue to use the variable level intake to avoid taking water with 
high densities of cyanobacteria. The autostrainer process is only included with the 
membrane filters and is not used with the other clarification processes and conventional 
filtration. 

For options with ozone followed by granular media biofiltration, it is envisioned that 
clarification would be required.  Clarification is needed to remove algae and coagulated 
organics primarily.  A primary strategy in protecting the public against algal toxins is to 
remove algae prior to the application of strong oxidants to avoid lysing algal cells and 
releasing toxins. 

The methods of clarification that were considered for this report included dissolved air 
flotation (DAF), adsorptive clarification, and sand ballasted clarification. These methods 
are discussed in further detail in this section.  

5.1 Chemical Pre-Treatment / Coagulation 
Section 4 describes chemical pre-treatment with permanganate preoxidation and pH 
increase.  The potential to add permanganate to TID raw water will also be incorporated 
into the renovated Terrace Street pump station.  We recommend monitoring for pH and 
permanganate residual on each pipeline prior to mixing at the tee, to confirm proper 
process control with upstream chemical addition.  The blending location is shown 
schematically in Figure 5.1 and the proposed physical location is shown in Figure 2.3. 

The proposed coagulation pretreatment systems are shown in Figure 5.1.  Raw water 
would be primarily supplied from Reeder Reservoir, but could also be supplied from the 
Talent Irrigation District (TID) canal using the Terrace Street Pump Station to meet 
increased City water demands such as peak day demands, drought, and/or emergency 
conditions.  As shown in the Figure, the Reeder and TID supplies would blend at a tee, 
prior to flowing to the new WTP for treatment.  The proposed physical location for 
blending Reeder and TID raw waters is shown in Figure 2.3. 

 

 

 

 

 

 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-2 

Figure 5.1: Pre-Treatment System Components 

 

 

 

 

 

 

Coagulation is required to remove color and naturally occurring organic matter (NOM).  
NOM is a precursor to the formation of disinfection byproducts, exerts chlorine / ozone 
demand, and can foul membrane filters.  NOM is typically in dissolved or colloidal form 
and requires coagulation to be removed during downstream filtration.  Coagulation 
generally involves addition of an aluminum salt, such as alum (aluminum sulfate), 
aluminum chlorohydrate (ACH), or polyaluminum chloride (PACl).  Each of these can be 
effective and jar testing or pilot testing can determine if one product performs better than 
another.  Generally, we have found ACH and PACL to perform better, from the 
perspective of membrane permeability, when used in-line with membrane filters.  ACH / 
PACl also minimize alkalinity consumption compared to other coagulants.   

In a jar test, Carollo investigated the performance of coagulants to remove NOM from 
Reeder Reservoir water.  Results are documented in “Disinfection Byproducts 
Improvements TM#1, Phase I Testing Results, Nov 2013.  Figure 5.2 illustrates study 
results.  At lower doses below 20 mg/L, ferric sulfate outperforms polyaluminum chloride 
which outperforms Alum with respect to removal of Dissolved Organic Carbon (DOC), a 
surrogate for NOM.  Ferric sulfate is not preferred for use in the new WTP due to the 
City’s familiarity with aluminum salts, anticipated performance with aluminum based 
coagulants, and concern with fouling of membranes due to iron based coagulants.  
Polyaluminum chloride or ACH is recommended based on performance, operator 
convenience, and compatibility with membrane filtration.  The impact of ACH on 
membrane modules will be tracked and recorded during the pilot study in late summer 
2017.  If granular media filtration is selected for use, Alum could be used as the 
coagulant. A determination based on water chemistry, the City’s experience with 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-3 

aluminum salts and expected filter performance would be evaluated as a coagulant 
decision is made. 

Figure 5.2: Coagulant Performance Results (Carollo, 2013) 

 

The performance in terms of color, NOM, and total organic carbon (TOC) or dissolved 
organic carbon (DOC) removal is typically improved at lower pH, down to a pH of 5.5.  
To achieve effective coagulation for Ashland, it is not anticipated that the pH would need 
to be reduced below 7, but this should be verified through pilot testing.  Until further 
testing is available to optimize coagulant selection, we will assume that the coagulant 
will be ACH.  Rather than increasing the coagulant dose to increase removal of NOM, 
we proposed to lower the water pH to reduce solids production.      
Optimizing performance of coagulation involves the use of an acid to lower the pH.  
Ashland’s water has low alkalinity and one treatment goal is to increase or maintain 
alkalinity at 30 mg/L or higher to control corrosion.  Most acids decrease alkalinity when 
they decrease pH.  The exception is carbonic acid, or carbon dioxide, because it adds to 
the carbonate system (alkalinity) as the pH is dropped, having no net impact on 
alkalinity.  For this reason, carbon dioxide is a good choice for lowering pH at the point 
of coagulation.  Carbon dioxide is a compressed gas that is fed into a water side stream 
and then mixed with the process flow. 

The benefit of adding an acid during coagulation is better removal of NOM / color, 
without having to add more coagulant.  Adding more coagulant is not preferred due to 
the potential for impacting the recommended membrane filters downstream, increasing 
solids production, and the cost increase associated with additional chemical use.  As 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-4 

shown in Figure 5.1, carbon dioxide and ACH could be feed into a pumped mixing 
system.   

5.2 Autostrainers  
Autostrainers are used to remove large debris from water and protect downstream 
equipment.  Autostrainers have automatic backwashing capability that can be configured 
to occur on time, volume, and/or headloss basis.  The autostrainer configuration would 
be a 2 duty + 1 standby arrangement to account for one being out of service.  The 
autostrainers are envisioned to be rated for 300 micron and above particle removal. The 
specification of the auto-strainer will occur after membrane selection with input from the 
selected manufacturer. This interaction is important due to the pore size and membrane 
configuration differences of the three manufacturers selected for the pilot study. 

5.3 Dissolved Air Flotation (DAF) 
DAF could be used to clarify water in advance of ozonation and granular media 
biofiltration.  It would primarily be in place to remove algae but would also remove some 
portion of the turbidity also.  Algae removal is desired prior to ozonation to avoid lysing 
cells and releasing algal toxin.  Following oxidation of iron and manganese, coagulant 
would be added to the raw water before it enters into the Clari-DAF system. The Clari-
DAF major components are a rapid mixer, an influent channel, the flocculation stages, 
the DAF cell, the air saturator system, a sludge channel, and an effluent weir. The DAF 
system is able to remove algae that results from algal blooms in Reeder Reservoir 
during summer months. This is accomplished by pumping air-saturated water through 
nozzles which form micro-sized bubbles below the incoming coagulated water. The 
bubbles lift pin-sized flocs formed in the coagulated water to the DAF cell water surface 
and form a blanket of sludge. The clarified effluent water is drawn off the bottom of the 
cell by a series of lateral draw-off pipes while the sludge blanket that forms at the top of 
the DAF cell is removed periodically by a mechanical scraper. Shown in Figure 5.2 is a 
model of the Clari-DAF system1. 

 

 

 

 

 

 

 

 

 

 

 
                                                 
1 Leopold, Xylem. Clari-DAF® Dissolved Air Flotation System for Potable Water Applications. Zelienople, PA: Xylem; 5/31/2017. 15 
p. I17298 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-5 

Figure 5.3:  Clari-DAF® System for Potable Water Applications 

 
 

DAF System Sizing 

The Clari-DAF basin is sized for a 10 MGD plant flowrate. One duty train containing two 
duty basins and one standby basin would be required for the design. The dimensions, 
and key design criteria are outlined in Table 5.1 

Table 5.1: 10 MGD DAF Train Dimensions and Design Criteria 

Dimensions 
Variable Units Value 

Width of train ft 58 
Length of train ft 74.58 
Height of train ft 14 
Loading rate based on  
collection area at design flow 

gpm/sq ft 12.06 

Recycle percentage at design 
flow 

% 10 

Recycle flow per train GPM 696 
 

Equipment List 

A quote was obtained from Xylem Water Solutions Zelienople LLC for a DAF system. 
The included components are listed in Table 5.2. 

 

 

 

 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-6 

Table 5.2: 10 MGD DAF Equipment List 

Description 
Quantity (10 
MGD Design) 

Mixers and flocculation equipment 
 Number of flocculation stages per basin 
 Axial impeller type rapid mixer 
 Axial impeller type vertical flocculators 

 
2 
1 

12 

Air Compressors 
 Number of compressors per train (1 duty + 1 standby) 

 
1 

Recycle system equipment 
 Number of pumps per train (1 duty + 1 standby) 
 Rotary screw type air compressor packages (1 duty + 1 standby) 
 Packed tower air saturation tank 
 Dissolved air dispersion manifolds 

 
2 
2 
2 
6 

Clari-DAF system basin equipment 
 Influent sluice gates 
 Influent weirs 
 Effluent weirs 
 Reciprocating skimmer systems 
 Sludge beach 
 Perforated launder pipes and assembly hardware 
 Spray wash systems 

 
3 
3 
3 
3 
3 

21 
3 

System controls and instrumentation 
 DAF main control panel 
 Recycle pump VFD panels 
 Siemens 5100W, recycle flow magnetic flow meters 
 Rosemount effluent turbidimeters 

 
1 
2 
1 
1 

Butterfly valves Inclusive 

Spare parts Inclusive 

 

5.4 Trident® – Adsorptive Clarification 
The purpose of the adsorption clarification system is to clarify water in advance of the 
conventional media filtration process. Adsorptive clarification would removal algae and 
general turbidity. The Trident package includes high-rate settling and adsorption 
clarification. The trident HS system would remove algae and T&O compounds before 
further treatment by ozonation, biofiltration, and chlorination. The Trident HS system 
(Figure 5.32) has two main stages to it, chemical conditioning/tube settling and enhanced 
clarification. 

 

                                                 
2 WesTech. Trident® HS Multi-Barrier Package Water Treatment System. WesTech Engineering Inc., 2016. Electronic. 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-7 

Figure 5.4: Trident HS Water Treatment System 

 

 

 
At the first stage, the coagulant and a polymer are added to begin the coagulation and 
flocculation process with sludge recycle to encourage flocculation and to maintain a 
steady state-solids concentration. The second stage is the buoyant media bed where 
solids are further reduced. Periodically, a combination of air and water are used to flush 
solid out of the media.  

System Sizing 

The Trident HS is sized for a 10 MGD plant flowrate. The dimensions, and key design 
criteria are outlined in Table 5.3. 

 
Table 5.3: 10 MGD Trident Train Dimensions and Design Criteria 

Dimensions 
Variable Units Value 

Width ft 15’ 1” 
Length ft 47’ 9” 
Height ft 10’ 1” 
Design flow per unit gpm 1,400 
Tube settler loading rate gpm/sq ft 5 
Adsorption clarifier loading rate gpm/sq ft 15 

 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-8 

Equipment List 

The listed components in Table 5.4 were quoted from WesTech and include freight to 
jobsite and startup service. 

Table 5.4 10 MGD Trident Equipment List 

Description Quantity (10 MGD 
Design) 

Model 3HS-2800A TRIDENT HS unit 
 Tube settlers 
 Sludge removal drive and header 

6 
Inclusive 
Inclusive 

Pumping systems 
 Sludge recirculation pump 
 Clarifier transfer pump 
 VFD controller and integral motor starter 

 
1 
1 

Inclusive 
Adsorption clarifier system 

 Retaining screen 
 Media 

 
Inclusive 
Inclusive 

Coagulant feed system 
 Skid mounted coagulant feed package 

 
1 

Skid mounted polyelectrolyte feed packages 2 

Turbidimeters (influent, inter-clarifier) 2 

Air wash blowers 2 

Automatic and manual valves Inclusive 

Static mixer for combined influent flow Inclusive 

Magnetic flow meters 3 

Ultrasonic level transmitters for tube clarifier Inclusive 

Compressed air system 
 Dryer 
 Motor starter 

 

Control system 
 Master and local panels 
 PLC for cleaning cycles 
 AQUARITROL III program for chemical dosage control system 

 
Inclusive 
Inclusive 
Inclusive 

 

 

 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-9 

5.5 Sand Ballasted Clarification 
The purpose of the sand ballasted clarification system is to provide pre-treatment to the 
Reeder Reservoir raw water for removal of algae and general turbidity prior to 
conventional filtration. Sand ballasted clarification is a treatment system that enhances 
the flocculation/clarification process, minimizing the process footprint and achieving high 
overflow rates. Sand ballasted clarification is used in applications where the raw water 
supply has extreme conditions or rapidly fluctuating sources. The four main processes of 
sand ballasted clarification are the mixing of coagulant with raw water, addition of 
polymer and reduced micro-sand for enhanced flocculation, clarification, and the 
separation of floc and sand for recycle as shown in Figure 5.43.  

Figure 5.5: ACTIFLO Sand Ballasted Clarification Treatment System 

 

 

System Sizing 

The ACTIFLO system is sized for a 10 MGD plant flowrate with two treatment trains, 
where each train can handle a 10 MGD plant flowrate (1 duty + 1 standby). The 
dimensions and key design criteria are outlined in Table 5.5. 

 
 
 
 
 
 
 
 

                                                 
3 Georger, Jim. Kruger Proposal Ashland, OR. Veolia, 2017. Print. 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-10 

Table 5.5: 10 MGD ACTIFLO Train Dimensions and Design Criteria 

Dimensions 
Variable Units Value 

Width ft 17’ 6” 

Length ft 47’ 6” 

Height ft 16’ 

Coagulation tank HRT minute 2.05 

Maturation tank HRT minute 4.25 

Settling tank HLR gpm/sq ft 32 

Sand recirculation flow (per pump) +/- 10% gpm 210 

Estimated total sludge waste flow +/- 10% gpm 168 

Estimated sludge solids concentration % 0.01-0.5 

Maximum influent turbidity NTU 10 

Maximum influent TOC mg/L 4-6 

Target effluent turbidity NTU ≤2 

Assumed effluent alkalinity mg/L >20 

 

Equipment List 

The listed components in Table 5.6 were quoted from Veolia water technologies and 
include freight to jobsite and startup service. 

 

 

 

 

 

 

 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-11 

Table 5.6 10 MGD Sand Ballasted Clarification Equipment List 

Description Quantity (10 
MGD Design) 

Influent equipment 
 In-line rapid mixer 
 AC induction motor (2 HP) 
 Radial flow turbine impellers 

 
1 
1 

Inclusive 
Coagulation tank equipment 

 Top entering mixer 
 AC induction motor (10 HP) 
 Anti-vortex baffle set 

 
2 
2 
2 

Maturation tank equipment 
 Top entering mixer 
 AC induction motor (10 HP) 
 TURBOMIX draft tube 

 
2 
2 
2 

Settling tank equipment 
 Scraper drive (0.75 HP) 
 Scraper assembly 
 Lamella settler set 
 Lamella settler support set 
 Lamella tube tie-down assembly 
 Effluent collection trough set 

 
2 
2 
2 
2 
2 
2 

Microsand recycle circuits 
 Microsand recirculation pumps (20 HP) (1 duty + 1 standby per train) 
 Discharge pump isolation valve 
 Suction side pump isolation valve 
 flush connection valve 
 Microsand recirculation pump pressure transmitter isolation valve 
 Sand sampling valve 

 
4 
4 
4 
4 
4 
4 

Hydrocyclone recycle equipment 
 Hydrocyclones (1 duty + 1 standby per train) 
 Hydrocyclone support stand 
 Sand concentration sampling device 

 
4 
2 
2 

Commissioning consumables 
 Microsand ballast (tons) 
 Polymer flocculant (lbs) 

 
20 
750 

ACTIFLO system control panels 
 NEMA 12 Panel to control ACTIFLO system based on operator setpoints 
 Back panel for control panel – SAGINAW 
 Panelview Plus 6 1000 color touchscreen operator interface w/Ethernet – ALLEN 

BRADLEY 
 Control Logix PLC processor – ALLEN BRADLEY 
 UPS 850VA 120VAC input/ 120VAC output – SOLA 
 PLC control panel I/O + 20% “LIVE” spare wired signals for additional signal 

interface – KRUGER 
 Complete set of control panel internals per Kruger standard scope – KRUGER 
 PLC and operator interface programming – KRUGER 
 PLC site start-up and testing – KRUGER 

 
1 
1 
1 
 
1 
1 
1 
 
1 
1 
1 



November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 5-12 

ACTIFLO system instrumentation 
 HACH surface scatter 7 turbidimeter 
 Influent pipe pH (pre-chem feed): pH sensor, mounting, and controller 
 Settling tank turbidity (post-chem feed): NTU sensor, tank immersion mounting, and 

controller 
 Settling tank pH (post-chem feed): pH sensor, mounting, and controller 
 Sand recirculation pumps pressure indicating transmitter: ceramic diaphragm 
 Sand recirculation pump discharge flowmeter: magnetic flowmeter and controller 

 
1 
1 
2 
 
2 
4 
4 
 

 

5.6 Summary 
The coagulation and clarification processes presented work in concert with conventional filters 
and may be appropriate for membranes in certain circumstances. If used as pretreatment for 
membranes, consideration should be given to carry over of coagulant, polymer and oxidizing 
chemicals. The purposes of these processes are to reduce the loading on the filters and prolong 
the filter run life or, in the case of the auto-strainer, to protect the membrane filters from debris 
that could damage them.  



 November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 6-1 

SECTION 6 – FILTRATION 

The filtration alternatives described include conventional filtration, direct filtration, and 
membrane filtration.  Other filtration options such as slow sand and diatomaceous earth 
are assumed to be not applicable based on the site constraints, filter performance 
requirements (algal loading), and professional judgment.  

6.1 Regulatory Requirements 
Drinking water treatment is regulated by Oregon Administrative Rules (Chapter 333, 
Division 61, Public Water Systems) administered by the Oregon Health Authority, Public 
Health Division.   Surface water treatment requirements are summarized in Table 6.1.  
The Total Treatment Required will be provided through a combination of filtration and 
disinfection.  Therefore, the type of filtration selected also impacts the level, cost, and 
potentially the type of disinfection.      

 

Table 6.1:  Log Removal Requirements for Surface Water Treatment   
Filtration Credits and Disinfection Requirements 

   
 
 
 

Notes:  
1. Requirement or Credit to be met by filtration and disinfection. 
2. Ashland established the Crypto 2 log TTR through their LT2ESWTR Round 1 sampling and they are currently 

confirming those results with their Round 2 sampling.  

In addition, OHA requires that comprehensive analytical data or pilot testing be 
conducted to quantify the performance of any new process treating surface water.  The 
team recommends that pilot testing be completed for any selected filtration process to 
satisfy this requirement. 

6.2 Summary of Filtration Alternatives 
This section summarizes filtration alternatives used to remove particulate contaminants 
to make water safe to drink in combination with disinfection. Three filtration treatment 
approaches are discussed in the following sections; conventional, direct, and membrane. 

Conventional Filtration 

Conventional filtration is a treatment process that includes: coagulation-clarification (as 
described in the prior Chapter 5) and gravity filtration through media (such as layers of 
anthracite, sand, garnet, or combinations thereof, with varying thicknesses of each) 
resulting in substantial particulate removal.  Flow through the process steps is typically 
by gravity the basins are open to the atmosphere (non-pressurized). Figure 6.1 is a 
process schematic diagram for a typical conventional filtration system in Oregon.  
Variations to this schematic include replacing the flocculation/sedimentation basins with 
one of the other processes listed in the prior chapter. 

 
Requirement or Credit 

Crypto 
(log) (1) 

Giardia 
(log) 

Viruses 
(log) 

Total Treatment Required 2 3 4 



 November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 6-2 

Figure 6.1: Conventional Filtration Process Schematic Diagram 

 

 
Another variation is to use pressure filtration, closed steel vessels, instead of the open-
air basins.  This variation means everything is under pressure and eliminates the need 
for pumping, in the case of the Granite Low site.  However, this type of system is more 
difficult to control and maintain as operations staff is unable to visually inspect the 
system and access to clean and/or repair the system is very constrained.  Such systems 
are most commonly used for groundwater where turbidity is very low and constant.  The 
team is unaware of any Oregon surface water plants larger than 1 MGD, let alone up to 
10 MGD, that uses this process, and this type of process is specifically banned for 
surface water treatment in several other states (ie. Washington and Montana). 

Conventional filtration is a standard surface water filtration method since it can readily 
treat raw waters with substantial raw water turbidity (>50 NTU), can handle rapidly 
changing turbidity (like when storms pass across Reeder Reservoir), and has the most 
resiliency in case of an upset to the upstream coagulation/clarification step. Medford 
Water Commission, City of Grants Pass, and Eugene Water and Electric Board’s WTPs 
are examples of conventional WTPs.  

A final variation has the filters be biologically active (“biofiltration”) to adsorb more TOC.  
This occurs naturally if chlorine is added prior to the filters, but is greatly enhanced if 
ozone injection occurs before filtration.  This is the variation of conventional filtration at 
Medford.  

Downsides for a conventional filtration process are the size and corresponding cost of 
the clarification step.  See Chapter 5 for the variations developed specifically to reduce 
the process footprint.  

Conventional filtration receives the treatment credits and has the remaining disinfection 
requirements listed in Table 6.2.   

 

 

 

 

 



 November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 6-3 

 

Table 6.2:  Treatment Credit and Remaining Disinfection Requirement –  
Conventional Filtration 

 
Requirement or Credit 

Crypto 
(log) 

Giardia 
(log) 

Viruses 
(log) 

Total Treatment Required 2 3 4 
 
Credit with Conventional Filtration 2 2.5 2 
Disinfection Required for Conventional Filtration 0 0.5 2 

 

Direct Filtration 

Direct Filtration is the same as conventional filtration but specifically excludes the 
clarification step.  The omission means a smaller and less expensive footprint but that 
the solids removal is done exclusively by the filters.  As a result, this type of process is 
meant for low turbidity (10 NTU or less) waters, such as coming from Reeder Reservoir, 
since the reservoir essentially acts as a very large sedimentation basin already.  The 
existing WTP as a direct filtration facility has been in operation since the 1940’s and has 
met current regulations. A process schematic diagram for a typical Oregon direct 
filtration plant is provided in Figure 6.2.  The filtration step has the same variations as 
conventional filtration, such as varying number and thicknesses of media, pressure 
filtration, and the potential for biofiltration. 

Figure 6.2: Direct Filtration Process Schematic Diagram 

 

Direct filtration cannot achieve the same level of treatment as conventional filtration, is 
granted less treatment credit from the state, and therefore has an associated higher 
requirement for disinfection.  Direct filtration receives the treatment credits and has the 
remaining disinfection requirements listed in Table 6.3.   

 

 

 

 

 



 November 2017 WATER QUALITY ANALYSIS & TREATMENT PROCESS SELECTION  
 

217002/b/PS/Rpt/17-186                       CITY OF ASHLAND – WTP & RESERVOIR Page 6-4 

Table 6.3:  Treatment Credit and Remaining Disinfection Requirement –  
Direct Filtration 

 
Requirement or Credit 

Crypto 
(log) 

Giardia 
(log) 

Viruses 
(log) 

Total Treatment Required 2 3 4 
 

Credit with Direct Media Filtration 2 2 1 
Disinfection Required for Direct Media Filtration 0 1 3 

 
Membrane Filtration 

Membrane filtration is direct filtration but replaces the granular media filters with low-
pressure membranes.   

There are two types of low-pressure membrane filter material: polymeric and ceramic.  
Polymeric filters are manufactured from extruded polymers and generally composed of 
hollow fibers housed in modules.  This is the most common type of membrane in Oregon 
and the rest of the world.  Bend, Newport, and Cottage Grove, Oregon all use polymeric 
membranes.  By definition, ceramic membrane filters are made from much harder 